

Test Verification of Conformity

LEED

Verification Number: 240223038GZU-VOC001

On the basis of the tests undertaken, the sample<s> of the below product have been found to comply with the requirements of the referenced specification<s>/standard<s> at the time the tests were carried out. This verification is part of the full test report<s> and should be read in conjunction with it <them>.

Applicant Name & Address:	KASTONE SDN BHD LOT 6492, JALAN HAJI ABDUL MANAN, OFF JALAN MERU, 41050, KLANG, SELANGOR D.E. MALAYSIA.
Product Description:	ARCHISTRA WALL PANEL
Models/Type References:	ACH WALL PANEL SERIES (Polyurethane system & inorganic material)
Specification<s>/Standards:	California Department of Public Health (CDPH) Standard Method v1.2–2017
Modeling scenario:	Standard school classroom (SC), Private office (PO) and Single family residence(R)
Test result:	Comply with the VOC limits in Table 4-1 of CDPH V1.2-2017, and TVOC < 0.5mg/m ³
Verification Issuing Office Name & Address:	Intertek testing services Shenzhen Ltd. Guangzhou Branch Room 4103 & 4203, No. 63 Punan Road, Huangpu District, Guangzhou, China
Date of Tests:	2024-2-23 to 2024-3-21
Test Report Number(s):	240223038GZU-001

As Specified in LEED V4.1 for BUILDING DESIGN AND CONSTRUCTION

INDOOR ENVIRONMENTAL QUALITY (EQ)

EQ CREDIT: LOW-EMITTING MATERIALS

VOC emissions evaluation:

Product has been tested according to California Department of Public Health (CDPH) Standard Method v1.2–2017 and complies with the VOC limits in Table 4-1 of the method. Additionally, the range of total VOCs after 14 days (336 hours) was measured as specified in the CDPH Standard Method v1.2 and is reported (TVOC ranges: 0.5 mg/m³ or less, between 0.5 and 5 mg/m³, or 5 mg/m³ or more).



Signature

Name: Andy Guo

Position: Senior Project Engineer

Date: Mar 25, 2024

This Verification is for the exclusive use of Intertek's client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to permit copying or distribution of this Verification. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test/inspection results referenced in this Verification are relevant only to the sample tested/inspected. This Verification by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.